

测试报告

编号 : XMIN2008007495CM_CN

日期 : 2020-08-21

页码 : 1 of 4

扫码查看在线报告



XMIN2008007495CM

客户名称: 武义雄昶五金制造有限公司
客户地址: 浙江省武义县黄龙工业区 5 路 6 号

样品名称 : 条状盲道板
生产商 : 武义雄昶五金制造有限公司
材质牌号 : 不锈钢
其他信息 : 条状盲道板 XC-MDB6011Z

以上信息及样品由客户提供及确认, SGS 不承担证实客户提供信息的准确性、适当性和(或)完整性的责任。

收样日期 : 2020-08-13
测试开始时间 : 2020-08-13
测试结束时间 : 2020-08-20
测试结果 : 请见下页 (除另有特别说明外, 此报告结果仅对测试样品负责)

通标标准技术服务有限公司厦门分公司
检测中心
授权签名

黄文明 授权签字人



SGS-CSTC 通标标准技术服务有限公司
Xi'an Branch Testing Center Commercial Construction Material Laboratory

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

No.31 Xianghong Road, Xiang'an Torch Industrial Zone, Xiamen, Fujian Province, China. 361101 t (86-592) 5765857 f (86-592) 5765380 www.sgs.com.cn
中国·福建·厦门·火炬(翔安)产业区翔虹路31号 邮编:361101 t (86-592) 5765857 f (86-592) 5765380 e sgs.china@sgs.com

测试报告

编号 : XMIN2008007495CM_CN

日期 : 2020-08-21

页码 : 2 of 4

结果总结:

序号	测试项目	测试方法	结果
1	斜坡法(油湿状态)	AS 4586-2013 Amdt 1- 2017 附录 D	临界角平均值: 19.0° 等级:R11
2	摆锤法摩擦系数	参考 AS 4586-2013 Amdt 1-2017 附录 A	SRV “潮湿”=46 等级:P4

原样照片:



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

SGS-CSTC 检测技术有限公司
Xi'an Branch Testing Center Commercial Construction Material Laboratory

No.31 Xianghong Road, Xiang'an Torch Industrial Zone, Xiamen, Fujian Province, China. 361101 t (86-592) 5765857 f (86-592) 5765380 www.sgsgroup.com.cn
中国·福建·厦门·火炬(翔安)产业区翔虹路31号 邮编:361101 t (86-592) 5765857 f (86-592) 5765380 e sgs.china@sgs.com

测试报告

编号 : XMIN2008007495CM_CN

日期 : 2020-08-21

页码 : 3 of 4

1.测试项目: 斜坡法(油湿状态)

样品描述: 盲道板, 见照片

测试方法: AS 4586-2013 Amdt 1- 2017 附录 D

测试条件:

试样: 600mm×300mm, 2片样品组成1个测试面 1200mm×300mm, 见照片

测试面: 见照片

测试方向: 见照片

测试结果:

测试项目	测试结果	等级
防滑(油湿斜坡法)	临界角平均值: 19.0°	R11

人行地面材料油湿斜坡法防滑性等级:

等级	临界角(度数)
无等级	$X < 6^\circ$
R9	$6^\circ \leq X < 10^\circ$
R10	$10^\circ \leq X < 19^\circ$
R11	$19^\circ \leq X < 27^\circ$
R12	$27^\circ \leq X < 35^\circ$
R13	$\geq 35^\circ$



测试报告

编号 : XMIN2008007495CM_CN

日期 : 2020-08-21

页码 : 4 of 4

2.测试项目: 潮湿摆锤防滑性测试

样品描述: 盲道板, 见照片

测试方法: 参考 AS 4586-2013 Amdt 1-2017 附录 A

测试条件:

试样: 300mm×300mm, 2片, 切取于原样

滑块型号: slider 96 (4S 橡胶)

测试面: 见照片

测试方向: 见照片

测试结果:

样品编号	1	2
BPN 摆锤防滑平均值 (单个测试面)	46	46
测定值 (SRV “潮湿”)	46	
等级	P4	

人行地面材料潮湿摆锤法防滑性等级:

等级	摆锤防滑值 SRV (slider 96)
P5	>54
P4	45-54
P3	35-44
P2	25-34
P1	12-24
P0	<12

备注: 该检测报告为由 SGS 发布的原检测报告 编号: XMIN2008007495CM 日期: 2020 年 8 月 21 日的中文译本, 本报告仅供参考。

***** 报告结束 *****

在中华人民共和国境内, 报告加盖 CMA 标识, 表示检测项目在资质认定范围内; 未加盖 CMA 标识, 表示部分/全部检测项目未在 CMA 资质认定范围内, 结果仅供内部参考。



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

SGS-CSTC 厦门火炬技术服务有限公司
检验检测专用章
Inspection & Testing Services
Xiamen Branch Testing Center

No.31 Xianghong Road, Xiang'an Torch Industrial Zone, Xiamen, Fujian Province, China. 361101 t (86-592) 5765857 f (86-592) 5765380 www.sgs.com.cn
中国·福建·厦门·火炬(翔安)产业区翔虹路31号 邮编:361101 t (86-592) 5765857 f (86-592) 5765380 e sgs.china@sgs.com